
1

Urban wastewater  
treatment in Brazil 

Water and Sanitation 
Division

August 2016

TECHNICAL NOTE Nº
IDB-TN-970Marcos von Sperling

Department of Sanitary and 
Environmental Engineering
Federal University of Minas Gerais
Brazil



2

Urban wastewater treatment in Brazil 

Marcos von Sperling

Department of Sanitary and 
Environmental Engineering
Federal University of Minas Gerais
Brazil

August 2016



3

2016

Cataloging-in-Publication data provided by the
Inter-American Development Bank
Felipe Herrera Library

Von Sperling, Marcos.
Urban wastewater treatment in Brazil / Marcos von Sperling.

p. cm. — (IDB Technical Note ; 970)
Includes bibliographic references.

1. Sewage-Purification-Brazil.  2. Sewage disposal plants-Brazil.  3. Sanitation-Brazil.  I. 
[...]
The state of Ceará is in the Northeast Bra-
zil, with exceptional climatic conditions 
for the implementation of ponds (abun-
dant sunshine, high temperature). Ponds 
play an important role there, and many of 
them are situated in a semiarid region, and 
the effluent from maturation ponds could 
be used for agricultural reuse. The lack of 
a regulatory framework for reuse in Brazil 
hinders this effluent use in a formal way, 
and informal abstraction of wastewater 
is done by some nearby inhabitants. This 
informal situation points out to the need 
of establishing a suitable legislation for 
water reuse in Brazil, such that informal 
practices may be regulated, bringing the 
incentive to adequate solutions and avoid-
ing the occurrence of uncontrolled prac-
tices, which could pose public health or 
environmental hazards. The largest pond 
system in Brazil (Maracanaú, operated by 
CAGECE) is located there, occupying a 
total area around 100 ha, and comprising 
one anaerobic pond, one facultative pond 
and three maturation ponds, each with 
around 1000 m length and 300 m width. 
Given these dimensions, the maintenance 
requirements in terms of keeping the em-
bankments without vegetation are not 
small.

Stabilization ponds with algae 
removal
Algae are an integral element in well-func-
tioning facultative and maturation ponds. 
The discharge of effluents with high con-
centrations of algae (suspended solids) 
may or may not cause direct problems 
in the receiving water body. If algae sur-
vive, they will contribute positively to the 
dissolved oxygen balance, but if they die, 
they will impose an additional oxygen de-
mand in the water body. Some treatment 
plants implemented a final stage for algae 

removal, most frequently using coarse fil-
ters. The water and sanitation company in 
the Federal District (capital Brasília and 
neighboring areas; Central-West region), 
CAESB, implemented in some pond sys-
tems algae removal by dissolved air flota-
tion. The addition of chemicals also assist 
in the precipitation of phosphorus, which 
is a nutrient of concern in the area, due 
to the eutrophication of important wa-
ter reservoirs. One such example is Sa-
mambaia WWTP (180,000 inhabitants), 
in which dissolved air flotation was in-
troduced some years ago and brought a 
large improvement in the effluent quality. 
The increase in the operational complexi-
ty of the system could be accommodated 
by the company, because of the large size 
of the treatment plant, which already re-
quired dedicated operation. This proved 
to be a successful practice for the remov-
al of particulate organic matter, suspend-
ed solids and phosphorus from the pond 
effluent, but its implementation in other 
regions of Brazil must be preceded by a 
careful analysis of the benefits versus the 
increase in operational costs and com-
plexity. This Samambaia system is also 
known because of the fact that the UASB 
reactors are immersed in the inlet zone of 
the facultative pond, what was an innova-
tive idea at the time when they were im-
plemented.

Ponds for the post-treatment of 
UASB reactor effluents
Ponds have been implemented in sever-
al places for the post-treatment of UASB 
reactors. In Brazil, these ponds have re-
ceived the generic denomination of 
“polishing ponds”, but they can play the 
role of sedimentation ponds, facultative 
ponds or maturation ponds. In the state 
of Paraná (South region), the water and 
sanitation company (SANEPAR) was the 
Brazilian pioneer in large-scale implemen-



89

tation of UASB reactors, with hundreds 
of units built (there the anaerobic unit is 
called fluidized bed anaerobic reactor). 
Polishing ponds have been implemented 
with short retention times, mainly with a 
function of allowing complementary set-
tling of suspended solids. In other states, 
such as in Minas Gerais (Southeast re-
gion), the water and sanitation compa-
ny (COPASA) implemented facultative 
ponds as post-treatment. Later on it was 
shown that maturation ponds can be ad-
opted instead, and the first pond may re-
main aerobic (thus not releasing malodor-
ous gases), even if it has a smaller area 
than a facultative pond. The advantage of 
having maturation ponds is that the ad-
ditional objective of pathogen removal is 
incorporated. Research has shown that 
shallow ponds in series may be efficient 
for the removal of ammonia and very effi-
cient for the removal of coliforms.

Constructed wetlands for condo-
miniums
It was shown that the number of con-
structed wetlands for urban wastewater 
treatment, according to the survey under-
taken by ANA, is not large. However, there 
are many applications of this system, es-
pecially for individual or small clusters of 
houses, or even condominiums for more 
than one thousand inhabitants. Examples 
can be found in the state of Santa Catari-
na (South region). The units are inside the 
condominiums and are not operated by 
the state water and sanitation company. 
A private company (e.g. Rotaria do Brasil) 
designs, implements and operates some 
of these systems. Other private suppliers 
exist, and this can be a market for these 
specific applications. Sludge from sep-
tic tanks are also treated by this process. 
Considering the potential of expansion of 
the utilization of wetlands, it is import-
ant that the full-scale systems be moni-

tored in order to enhance the knowledge 
about their applicability in Brazil and for 
developing suitable design criteria for our 
wastewater and climatic conditions.

Overland flow for the post-treat-
ment of UASB reactor effluents
Land disposal by overland flow is a sim-
ple process. There are not many units 
with this process in Brazil, as shown in 
ANA´s survey. In the state of Minas Gerais 
(Southeast region), the water and sani-
tation company (COPASA) implemented 
this systems in small communities, but 
also in towns with populations as high as 
20,000 inhabitants. These units serve as 
post-treatment of the effluent from UASB 
reactors. Satisfactory BOD removal effi-
ciencies are obtained and, in some cases, 
there is no final effluent to be discharged. 
This has been reputed to the dry climate 
of the region and the high evapotranspi-
ration rates. In the Federal District (Cen-
tral-West region), CAESB operates a large 
system for around 80,000 inhabitants, in-
corporating UASB reactors, overland flow 
and maturation ponds – the area for the 
overland flow alone is 19 ha. In this latter 
application, because the area is so large, 
it is difficult to remove the plants from the 
plots after cutting, and the cut vegetation 
is left on the same place, undergoing de-
composition. 

Trickling filters for the 
post-treatment of UASB reactor 
effluents
UASB reactors followed by trickling fil-
ters can be considered one of the most 
important trends in many places, not 
only in Brazil, but also in other countries 
in Latin America. They have been adopt-
ed whenever compact systems are re-
quired. The combination of anaerobic and 



90

aerobic treatment is advantageous, and 
this system is simpler than those involv-
ing activated sludge, and leads to much 
lower energy consumption. This system 
is applied in Brazil for populations rang-
ing from few thousands up to one million 
inhabitants. An important example is the 
Onça WWTP, situated in Belo Horizon-
te, Minas Gerais (Southeast region) and 
operated by COPASA, being the largest 
in the world for urban wastewater treat-
ment using UASB reactors. One subject 
of current investigation in Brazil regard-
ing this system is the destination of the 
excess aerobic sludge, removed from the 
secondary sedimentation tanks situat-
ed downstream the trickling filters. Many 
conceptions advocated sending this aer-
obic excess sludge to the UASB reactors, 
where they would undergo digestion and 
thickening, together with the anaerobic 
sludge. The only sludge to require fur-
ther processing would then be the mixed 
sludge from the UASB reactors, and treat-
ment would comprise only dewatering, 
since the mixed sludge would be already 
digested and thickened in the UASB reac-
tor. Some experiences have reported that 
the aerobic sludge causes partial solids 
flotation in the UASB reactor, and a differ-
ent destination for the aerobic sludge has 
been implemented. On-going studies in 
Brazil are investigating this aspect. Even 
with this point requiring further investi-
gation, the overall system has proven to 
be simple and with a satisfactory efficien-
cy in organic matter removal. Designing 
trickling filters for nitrification, especially 
if they use stones or gravel, implies much 
higher tank volumes and areas, and a 
careful analysis needs to be done on the 
cost implications of incorporating this 
treatment objective with trickling filters.

Submerged aerated biofilters for 
the post-treatment of UASB  
reactor effluents
In the state of Espírito Santo (Southeast 
region), the system comprised by UASB 
reactors followed by submerged aerated 
biofilters is popular, and has been imple-
mented in several communities operated 
by the water and sanitation company (CE-
SAN). The system follows the same logic 
of anaerobic-aerobic treatment. Energy 
consumption is similar to the activated 
sludge process, and the aerobic stage is 
capable of allowing nitrification. A com-
pact solution is achieved.

Activated sludge for the 
post-treatment of UASB reactor 
effluents
Activated sludge has been used for the 
post-treatment of anaerobic effluents in 
several localities, for populations ranging 
from tens of thousands to hundreds of 
thousands of inhabitants. The state of São 
Paulo (Southeast region) pioneered this 
application for domestic sewage treat-
ment in Brazil. In the state of Minas Gerais 
(Southeast region), the Betim WWTP 
(370,000 inhabitants), operated by COPA-
SA, delivers one of the best effluent quali-
ties from all treatment plants operated by 
this company. A by-pass of the UASB reac-
tor allows sending part of the raw sewage 
to the aeration tanks, in order to provide 
more organic carbon for the heterotrophic 
bacteria, if necessary. Nitrification can be 
achieved in the aeration tanks treating the 
anaerobic effluent, but it is recommended 
to employ higher sludge ages compared 
with the treatment of raw sewage (this 



91

recommendation is explicit in the Brazil-
ian standards for designing WWTPs – see 
Section 8). In Betim WWTP, the biogas 
generated in the UASB reactors is used for 
sludge disinfection by thermal treatment.

Activated sludge with  
utilization of biogas from  
anaerobic digesters
Conventional activated sludge plants usu-
ally stabilize the primary and secondary 
sludge by anaerobic digestion. Although 
practiced in several countries, with a spe-
cial mention to Germany, biogas utiliza-
tion for energy generation has not yet 
found due recognition in Brazil. However, 
some years ago the water and sanitation 
company COPASA implemented gas re-
covery from anaerobic sludge digesters in 
its largest treatment plant (3.7 m3/s, Ar-
rudas Plant, Belo Horizonte, Minas Gerais, 
Southeast region). Biogas, after cleaning 
and storage, is used in microturbines for 
energy generation, covering part of the 
expenditures with the aeration in the bi-
ological reactor (aeration is the largest 
energy consumption element in an acti-
vated sludge plant). The objective is to 
obtain full recovery of the energy use for 
aeration when all microturbines are im-
plemented. The warm off-gases released 
in the process are used for sludge heating 
in the digesters.

Advanced treatment
Advanced treatment is not common in 
Brazil. The vast majority of treatment 
plants aim only at the removal of sus-
pended solids and organic matter. The 
water and sanitation company in the 
Federal District (CAESB, Central-West 
region) was a pioneer in the implementa-
tion of activated sludge with biological ni-
trogen and phosphorus removal followed 
by chemical phosphorus removal. The 

objective was eutrophication control in 
the receiving water body (Lake Paranoá, 
Brasília)). With the on-going operation of 
the nutrient removal stage in the treat-
ment plants discharging to Lake Paranoá, 
its water quality improved, and several 
of the water uses that had been preclud-
ed for years could take place once more. 
Although not frequent, nutrient removal 
was also implemented in other states in 
Brazil. Another level of advanced treat-
ment is for water reuse. The largest proj-
ect of this kind in Brazil is the Aquapolo 
Project, in São Paulo metropolitan area 
(SABESP/Odebrecht), which has the ca-
pacity to produce 1,0 m3/s for use by the 
petrochemical sector. The effluent from a 
treatment plant (ABC WWTP) undergoes 
further treatment comprising membranes 
and other stages, generating a high quali-
ty effluent suitable for industrial reuse.

Wastewater treatment research 
at demonstration scale
The Center for Research and Training 
in Sanitation UFMG/COPASA is locat-
ed at the Arrudas WWTP, Belo Horizon-
te, Minas Gerais (Southeast region). Raw 
sewage is abstracted from the inlet and 
feeds several full-scale treatment units 
for small communities (typical population 
equivalents between 100 and 500 inhab-
itants). This facility allows research from 
the Federal University of Minas Gerais on 
the treatment systems most widely used 
in Brazil. There are several UASB reactors, 
trickling filters, polishing ponds, coarse 
filter, horizontal subsurface flow wetland 
and vertical flow wetland. Verification of 
operational conditions, testing of differ-
ent loading rates, derivation of design 
criteria, enhancement in the understand-
ing of the behavior and mechanisms in-
side the biological reactors and formation 
of researchers have been successfully 
achieved during the 13 years of experi-
ments at this center.



92

Urban wastewater treatment in Brazil

There are many challenges in the implementation of a 
suitable wastewater treatment infrastructure. Many years 
ago, the major challenge was simply to implement new 
treatment plants, because only few places treated their 
wastewater. Nowadays, there are many plants, and new 
challenges are in place. The following list divides the chal-
lenges into two groups: (a) challenges associated with 
the absence of wastewater treatment and (b) challenges 
associated with the existence of wastewater treatment.



93

Challenges associated with  
the absence of wastewater  
treatment
•	 Implement new treatment plants

o Undertake good conception re-
ports (centralized vs decentralized 
systems; final effluent destination; 
treatment objectives; treatment 
process selection)

o Undertake good designs (process 
design; detailed design)

o  Obtain financing for the imple-
mentation

o  Undertake a good construction of 
the treatment plant

Challenges associated with  
the existence of wastewater 
treatment
•		 Receive sewage in the WWTPs

o  Expand coverage of the collection 
system

o  Implement interceptors in the bot-
tom valleys

o  Remove illegal connections with 
the stormwater system

o  Avoid overflows due to stormwa-
ter intrusion or energy failures in 
pumping stations

•		 Guarantee proper functioning of in-
stallations and equipment

•		 Guarantee a suitable operational level 
(training)

•		 Guarantee safety and health of treat-
ment plant personnel

•		 Monitor treatment units and effective-
ly use monitoring data

•		 Guarantee compliance with discharge 
standards

•		 Guarantee compliance with receiving 
water body standards

•		 Guarantee a stable and reliable perfor-
mance

•	 	Incorporate pathogen removal

•		 Incorporate nutrient removal when 
necessary

•		 Incorporate removal of organic and in-
organic micropollutants

•		 Manage suitably the sludge produced

•		 Manage suitably the biogas produced

•		 Reduce operational costs

•		 Expand treatment plants if necessary

•		 Guarantee safety and good relation-
ship with neighborhood

•		 Look for a productive use of the treat-